Nati ib
1 I

Acquisitions and

Bibliothéque nationale
du Canada

Direction des acquisitions et

Bibliographic Services Branch  des services bibliographiques

395 Wellington Street
Ottawa, Ontano
K1A ON4 K1A ON4

NOTICE

The quality of this microform is
heavily dependent upon the
quality of the original thesis
submitted for  microfilming.
Every effort has been made to
ensure the highest quality of
reproduction possible.

If pages are missing, contact the
university which granted the
degree.

Sume pages may have indistinct
print especially if the original
pages were typed with a poor
typewriter ribbon or if the
university sent us an inferior
photocopy.

Reproduction in full or in part of
this microform is governed by
[...]
Kresta, S.M. and Wood, P.E. (1993). The flow field produced by a pitched blade turbine:
Characterization of the turbulence and estimation of the dissipation rate. Chem.
Eng. Sci., 48, 10, 1761-1774.

Mahouast, M. Cognet, G. and David, R. (1987). Analysis of Turbulent Mixing in a
CFSTR from LDV Measurements. ASME 3rd Int. Symp. on Laser Anemometry,
ASME, FED, 55, 157-166.

Mahouast, M., David, R. and Cognet, G. (1988). Periodic Phenomena Generated in the
Discharge Flow by a Rushton Turbine in 2 CSTR and Investigation of the Reynolds
Stresses. Proc. 6th Eur. Conf. on Mixing, Pavia, Italy, BHRA Fluid Eng. Cntr.,
Springer, 23-28.

Nouri, J.M., Whitelaw, J.H. and Yianneskis. (1987). The Scaling of the Flow Field with
Impeller Size and Rotational Speed in a Stirred Reactor. 2nd Int. Conf. on Laser
Anemometry-Advances and Applications, Strathclyde, UK, 489-500.

Saffman, P.G. and Turner, J.S. (1956) On the collision of drops in turbulent clouds. Jour.
Fluid Mechanics 1, 16-28.

Smoluchowski, M.W. (1917). Versuch einer Mathematischen Theorie der Koagulations

Kinetik Kolloider Losungen. Zeitschrift f. Physik. Chemie, 92:126.

50



51

Tambo, N. and Hozumi, H. (1979). Physicai Characteristics of Flocs - II. Strength of
Floc. Water Research, 13, 421-427.

van Doomn, M. (1981) On Taylor's hypothesis in turbulent shear flows. Internal note
811123, University of Missouri-Rolla.

Van der Molen, K. and Van Maanen, H.R.E. (1978). Laser Doppler Measurements of the
Turbulent Flow in Stirred Vessels to Establish Scaling Rules. Chem. Eng. Sci. 33,
1161-1168.

Van't Riet, K., Bruijn, W. and Smith, J.M. (1976). Real and pseudo-turbulence in the
discharge stream from a Rushton turbine. Chem. Eng. Sci., 31, 407-412.

Weetman, R.J. and Oldshue, J.Y. (1988). Power, flow, and shear characteristics of
mixing impellers. Proc. 6th Eur. Conf. on Mixing, Pavia, Italy, BHRA Fluid Eng.
Cntr., Springer, 43-50.

Wong, C.W. and Huang, C.T. (1988). Flow Characteristics and Mechanical Efficiency in
Baffled Stirred Tanks with Turbine Impellers.Proc. 6th Eur. Conf. on Mixing,
Pavia, Italy, BHRA Fluid Eng. Cntr., Springer,

¥4, b and Patterson, 3.K. 1989. Laser doppler measu. cments of turbulent flow
parameters in a stirred mixer. Chem. Eng. Sci., 44, 2207-2221.

Wu, H., Patterson, G.K. and van Doorn, M. 1989. Distribution of turbulence energy

dissipation rates in a Rushton turbine stirred mixer. Expts Fluids, 8, 153-160.



52

Table 2.1. Summary of hydrodynamic characteristics of impeller agitated vessels

Hydraulic Scaling Relation Jar Test Rushton Turbine
Parameter Scalir- Constant Scaling
Constant*
Mean radial velocity, NnD 0.35 0.5-1.20
Uy, m/s average = (.82
Mean tangential NnD 0.34 0.06 - 1.054
velocity, U, m/s average = (.85
Total radial NrD 0.28 - 0.31 03-035
fluctuating velocity,
U'r(tot), m/s
Periodic radial NrD 0.1 -0.12 0.12-0.2
fluctuating velocity,
u'r(per), In/S
Random radial NnD 0.17 - 0.22 0.15 - 0.20
fluctuating velocity,
U'r(ran), /s
Maximum (NiD)3/D 0.1-0.14 02-07

dissipation rate, €,
m?2/s3

* obtained from (Cooper and Wolf, 1968; Komasawa et al. 1974; Gunkel and Weber,
1975; V.D. Molden and V. Maanen, 1978; Bertrand et al. *980a; Bertrand et al. 1980b;
Fort and Mala, 1982; Costes and Couderc, 1982; Keller, *©85; Nouri et al., 1987 and
Mahouast et al., 1987; Mahoust et al., 1988; A mstrong a:d Rus.zkowski, 1988; Wong and
Huang, 1988; Wu and Patterson, 1989; Wu et ... , i989; Kresta and Wood, 1991)



Universal Equilibrium Range
where turbulence is isotropic and has
forgotten the large scale motions

- —

Inertial Subrange
locally isotropic but not affected
by viscosity

QO OOO_, it

K.E. Transport
Dissipation (£)

at rate € by inertial effected by
interactions viscosity

Productlon

Figure 2.1. Idealized visualization of turbulent length scales.



1000

100 4

L

10 <

Velocity Gradiaent, G (1/s)

10 100
Impelier Rotation Speed (RPM)

Figure 2.2. Relation between impeller speed and mean velocity gradient, G, at 20°C

54



.00E-09

-

1.00E-10

o
1.00E-11 Tﬁ\

1.00E-12

1.00E-13 v

1.00E-14

1.00E-15 L

Spectrum S(f) (mA*2/s)

1.0GE-16 |

1.00E-17 I !

1.00E-18
0.1 1 10 100

Frequency (Hz)

Figure 2.3. Frequency spectrum showing phase ambiguity noise.

1000

55



56

Jar Test 60 RPM

[N Y R LR P P L~
-s»\\\vsswl——

b QApeer angg

\\“““i’d \\n‘l""""".’.

.q,qirrorii\\s ‘e
\ aa>=hb o>
QA A B \1’

ﬁ\‘» g D 2 B S i

aa¥V ] a¥p>» V/t.;

“‘\“‘llV¢

PR <x-0 ‘nl.‘al.‘..\\\ -

Vassd-adtay S

“k“-\‘. s T

Phpuwa wuwgaa -

P sIyIr=prant

8 g

(i) UEISKT [BINIIA

20 4
0

50

30

20

Radia! Distance (mrn)

10

Figure 2.4. General flow patterns with in jar test at 60 RPM.



57

2
[ Radial Velocity
- 60 RPM
1.5 4
o *
- 1 4
o
[ 3
z
> o5 4 Mean
Velocity
[
-0.5 t f t f —
0 0.5 1 1.5 2 2.5 3
Time (s)

Figure 2.5. Instaneous radial velocities at the tip of the impeller.



1.0 g

0.7 -

— Tip of impeller (2z2/w=0)

Bulk of tank away from impeller

05

Re(T)

0.25

L2 A 4 3 1 . 8 & 1 B . £ & L 2 .0
T t t t

0 0.5 1.0 1.5

T(s)

Figure 2.6.
and in the bulk of the tank.

L1 ¢ 0 2 ot 4 2 & 3 % A 1A
-¥ +

2.0 25 3.0 35

Comparison of the Eulerian autocorrelation function in the impeller zone

58



——8s——20RPM —O—40RPM ——°*—60 RPM ——e@=——280 RPM == 100 RPM
1.5
1 4
@
e
2 0 +
2
o
® -0.5 ¢+
®
<
-1 4 a
(A «ume
-1.5 -+ . 4 -+ ' b $
-0.05 0 0.05 0.1 0.15 0.2 0.25 0.3 0.35
Dimensionless Mean Radial Velocity (Vr/(NzD)
Figure 2.7. Mean radial velocities in the impeller region (2r/d=1.02), made

dimensionless by tip speed.

59



" =20 RPM el e 40 RPM =~ "= ¢ == 00) RPM

——O0——80 RPM ——+—— 100 RPM
1.5
1 <4
3
S 0.5 4
8
g 0 T \05
n /
- -0.5 4+
(]
®
L4
-1 4
-1.5 -+ t t t
0.1 0.15 0.2 0.25 0.3 0.35
Dimensionless RMS Radial Vefocity (V'r/(NzD)
Figure 2.8. Radial RMS fluctuating velocities in the impeller region (2r/d=1.02),

made dimensionless by tip speed..



1.5

0.5

Axial Distance (2z/W)
(=]

-1.5

Figure 2.9.

——y'tot —O——y'per "~ *—u'rand
1 \ \
N\

NS\

T \ \.
\ \.

1 / \
+ /

/ /
il 7

/ /
0 0.05 0.1 0.15 0.2 0.25 0.2 0.35
Dimensionless RMS Velocity (V'r/{(NnD))
Radial total, periodic and random fluctuating velocities in the impeller

zone (2r/d=1.02) at 60 RPM.

61



1.5 of ==—e——20 RPM —O——40 RPM —=='~——60 APM ——®——80 RPM — .= 100 RPM

1 -
‘%‘ 0.5 ~f
&
3
s 0 =t
s
o
s
»”
< -0.5 -

1 -t

1.5 : F + + t
0 0.02 0.04 0.06 0.08 0.1 0 2
DimensionlessDissipation Rats (dissipation/(NrD)*3/D)
Figure 2.10. Dissipation rates in the impeller zone (2r/d=1.02), made dimensionless

by (V,

tp

Y /D.



variation of Disipation Rates in Jar (N=60 RPM)

0.025-/

o

£ 0.02-

t Elo.02-0.025
o 00157 Jo.o15-0.02
[

© .01 Mo.01-0.015
[

Q

z M o.005-0.01
2 0.005-

2 Oo-0.005

)
Axial Distance (mm) Yo

Figure 2.11. Variation in local dissipation rates in the jar test at 60 RPM.




0.1 4—r——eed —|mpeller Stream ===-° -~ Je. Aean

- v m——————

0.09

0.08 T

0.07 -+

0.06

0.05

0.04

0.03

Dissipation Rate (m~2/s843)

0.02

0.01

20 30 40 50 60 70 80 90 100
impeller Speed (RPM)

Figure 2.12. Comparison of vessel average dissipation rates to local dissipation rates in the
impeller zone.



Koimogorotf Microscate (um)

250

200

150

100

50

) = = = Jar Mean

o [mpeller Stream

| 1 i i | 1 ]
L]

20

30 40 50 60 70 80 80 100
Impeller Speed (RPM)

Figure 2.13. Comparisor of the Kolmogoroff microscale based on vessel average

dissipation rates and local dissipation rates in the impeller zone.

65



Chapter 3

Characterization of Impeller-Agitated Flow in an Upflow

Soiids-Contacting Clarifier!

3.1 Introduction

Following from the original work by Smoluchowski (1917) and the extension of
this work to turbulent flow by Camp and Stein (1943), a large body of r~search has been
conducted to investigate the impact of mixing on flocculation performance. However, most
of the experimental work has been conducted at bench-scale or pilot-scale, with mixing
conditions being documented by vessel-average parameters such as the root mean square
velocity gradient, G . There has also recently been a greater recognition for the need to
more fully document mixing conditior. ; within flocculators, that consider spatial variatons
in flow and erergy within the stirred vessel, especially in the impeller zone (Clark et al.
1994). These variations are not considered when vessel-average parameters are used, as
they assumed homogeneous mixing conditions exist throughout the flocculator. With this
recognition . the development of advanced velocity measurement techniques, more
detailed information has begun tr be reported in tnc literature on turbulent flow © ..upeller-
agitated mixers. However, much of this information is found in the chemical engineering
Literature (Kresta and Wood, 199} and 1993; Weetman and Oldshue, 1988; W and
Patterson. 1989; ard Wu et ai., 19°™ for experimiental conditions outside the range of
those normal found in flocculation ....ctices. Some information directiy related to
flocculation, for example Stanley and Smith (1995), has been reported; however it is
mostly for bench or pilot-scale systems, with si. *ple impeller systems. Little detailed
hydrodynamic data have been presented {  =ai (loccuiators « < * full-scale which often

have much more complex flow patterns than batch tanks wit  .ers placed in them.

1 paper accepted in Journal of Envizonmental Engincering, /- 3CE May, 1995)




Presented is a study to characterize detailed hydrodynamic mixing conditions in the
impeller zone of an upflow solids-contacting clarifier, located at a large water treatment
plant used to flocculate and clarify alum coagulated surface water. Hydrodynamics were
characterized through the use of three different scale mode!s of the clarifier and limited
testing on the full-scale system. Mixing characteristics were meascred by: a 2-D laser
doppler anemometer which allowed a detailed description of turbulent flow for the two
smallest scale models; a propeller meter to document mean velocities in the largest of the

scale models; and a tracer test on the full-scale clarifier to estimate bulk flow

characteristics.
The objectives of this chapter are three fold:

1. Document detailed mixing hydrodynamics in the impeller zone for a complex

flocculator/ciarifier which is used in many water treatment facilities.

2. Show the application of physical modeling for the assessment of treatment

process hydraulics.

3. Develop and confirm scaling factors which are required to relate model results
to the full-scale. It shoulé be noted, that the thecry and concepts used in the
development are also 'seful for those wanting to characterize other radial flow

impeller systems and to scale-up bench or pilot-scale mixing processes to the

fuil-scale.

67



68

3.2 Background

The E.L. Smitis Water Treatment Plant in Edmonton, Alberta, Canada is a relatively
new plant (constructed ir. 1976) with a nominal capacity of 200 ML/d. The plant employs
the following processes: alum coagulation, clarification, chlorine dioxide disinfection,
fluoridation, partial softening with lime and recarbonation, rapid sand filtration aid
chloramine disinfection to provide a residual. The clarifiers consist of threc identical
upflow solids-contacting clarifiers. Under normal operating conditions two of the clarifiers
are used for alum clarification and one for lime softening. Each clarifier is a 42.7 m x 42.7
m x 7.7 m deep concrete basin, with a draught tube and impeller mixer in the center and
high rate shallow depth plastic tube settlers installed approximately 1 m below the launder
system along the outer edges of the clarifier, as shown in Figure 3.1. In the alum
clarifiers, the chemical coagulant is introduced and rapid mixing occurs by means of an in-
line mixer in the raw water supply line at a point just upstream of the two clarifiers. The
influent raw water is introduced directly into the circular draugh’ tube via a tangential entry.
The raw water influent is mixed with recirculated sludge and iusced upward and out of the
draught tube due to the presence of an impeller-generated recirculated flow. After exiting
the draught tube, the flow may either be recycled back into the draught tube through the
bottom or may exit the clarifier through the tube settlers and launders. There are two
primary purposes for the draught tube and impellers: ) to provide mixing energy for the
flocculation of particles: and, 2) to recycle sludge to increase particle concentration and
improve the efficiency of flocculation. As shown in Figure 3.1 the clarisier can be divided
into three main components: 1) the draught tube; 2) the flocculation zone, which it
considered to be the volume outside the draught tube and ins' Je the tube settler area; and 3)
the sedimentation zone, the region above and below tie ar~a covered by tube setilers. Thc
existing impellers and clarifiers are a proprietary design of Scodyne Ltd. They are - soically

operated at impeller speeds of 4 to 10 RPM dependin: :pon the conditions necessary to



produce an acceptable degree of flocculation. Details of the impeller and draught tube are

given in Figures 3.2 and 3.3.

Because little information in available on mixing conditions in this type of clarifier,
the City of Edmonton commissioned this study to better understand hydrodynamic
conditi--ns in their clarifiers. Results from it are to be used to aid in the selection of mixing
concinns for ench and pilot-scale studies. In addition, the increased understanding of
the mixing process gained through this study st:culd also help in the operation and
optimization of the process. Complicating the lack of informaticn or. these types of
clarifiers is the difficulty of assessing even simnic iraditional mixing parame:ess suchas G
for these combined flocculators/clarifiers, as there is no definable volume for the
flocculator. The volume could be taken to be anywhere from the volume of the draught

tube to the volume of the flocculation zone to the total volume of the clarifier. This was an

additional reason that more detailed study was required.

3.3 Theory

Due to the complexities of impeller-generated turbulent flow the traditional approach
in analysis and assessment has been based on vessel-average or bulk parameters. Through
dimensional analysis (Rushton, 1951) it has been shown th_ bulk mixing in impeller-

agitated flow can be describe by the following dimensionless quantities:

2
R=-D—V—1! (3.1)
2
p=%N_ (.2)
N =—L (3.3)

»~ pD°N’

69



70

where D is the diameter of the impeller, N is the rotation speed, v is the kinematic
viscosity, g acceleration due to gravity, p the density of the fluid, P the power input into

the tank, R is the Reynolds number (ratio of inertial to visccus forces), F the Frouce

number (ratio of inertial to gravitational forces) and N, the power number (analogous to a

drag coefficient). It has generally been founded that if impeller-agitated mixers are weil

baffled, the effect of the Froude number, F, is effectively suppressed.

Additional parameters used to describe bulk flow include:

L .4
— P €
G= poadlc (3.5)

where Q is the impeller generated flow rate, | is the absolute viscosity, € the averaze rate

of energy dissipation per unit mass, V is the volume of the tank, N, is the flow number or

the pumping number and G is the root mean square velocity gradient which has long been

used in the field of coagulation and flocculation.

The importance of the concepts of energy and dissipation in flocculation mixing
processes is well recognized, as is indicated by the traditional use of parameters such as G
in describing mixing processes for flocculation. This parameter has been shown to be
important in the description of flocculation kinetics as well as floc characteristics, such as
floc size. The use of these bulk parameters has allowed a relatively complicated process to
be described adequatsly well by a iow easily obtained values. However, bulk parameters
do not describe local variations within the impeller-agitated mixer, especially in the impeller
vicinity. As such, the analysis of turbulence, which requires examination of the flow field